DCT COOLER KIT

B+ En B =

AT F T EFAREICKRELTZSL,

BRERBAE Z RICHRATHO LEEZITo TS,

ARE (T ITERAT - CEBRICRT BFZA S0,

EHRAIZE = RIE, RYITREL TS,

AEGIE, TERISTIERMOAIMTAIRETT .
AN—BEEABBOEAENELDGEEICIE, BONMIBBEVLIFORTEEICTER LS,

i) 5 % | DCT COOLER KIT
== ® | BEEEERNR
3 — K No. | 27002-AN105
BtERBAE S E04365-N24022-00
A—Hh—HEHFE | ZwH> GT—R (R3H)
T2 oK | VRISDETT
F =% | 2016/07~2019/06
MTZA A ILABIEBREICHY EIT, GBMNY $H2L)
200 FNNUNR—FEMILET, (B9 FER)
D= R TN—RADEENDLETY, (FEHE 0.550 250mmx 2)
& =z A Y—RENMIE 1.5LICHLILERYETS,

DAy ry—REL VY —(ZEFITONERA, (BEERTLEEA)
MTHAAIRYT FER) OEBHELSECZ LT CHEYET,
N RFyEa—%0Ry Ty FETITEABETT,

KEEEMOFEXE. 2024 F4ABRENDELDTY,

E] DECEK

2 ETNo. B ft

s X E RNFE

3-3. 01 2010/01

#hix

3-3.03 2024/04 RHERLEE

2024 % 4 A 9 B3 RREES. BRWI VT - 7— - TX




BR

[ZLHIZ/ERE - HRIZTDODNT/ TE2LEDEE
IN—Y IR B
1. J—<IJLIN—YDOFS L
2. v FA—YOESTIT
AANTA TR YF A FOBRSTIT
AN —F—aF7 OEATIT
AN —5—aF7EH FOESTIT
A w—2 2 ORI
NI —DNT
A AR A T - IR—ROEST T
E—rA2PalL—E2—DOMNI
R—RRAT—DHF I+
A ALK - RRR
3. J—7ILIN—YDETIT

[ A
—_—

NDNDNMNDNMNDNMNDNMNDNMNDND

© 00 NO O~ WOWNDN

4 . Hy 1—]- 1& 0)6&:3;] .................................

21
....................... 21

EENE

COEIL, HKS DCT COOLER KIT ZH BV EIFLM=fEFFXZ &I

HYNES TENVETS,

AERZEREICTHEAVELEE, BEZRDICREBSEL-OICAZEEHTHAES,
BT TRERZICEH SN TVWDIARTEZSTY ., REICEAL TS,
AEFIFFZETIRNDTHRA. L<CEBBLEETEEEZTOTIESLY,

AE - #MRIZONT

°
TWEEENEESEERLTVET,

BERXTE=FD,
BEEZALMRET,

AAAGREUOHERZEMI., BERAL-C

FEE, PELGSBRT A ENHY FTDTERESR

AEFAERZREICRAF T TV EEE, BERCPEZE~NDRIRCBEZRRICHILT 5726, 5Fo

AEGIIEPEFRMBRTT . ARSNOERAXITHENTEELY,

EIZE YR EEICOVNTHEAE T

AEZIIBERERNETIVL / —TILEFBAQORMF T EREECHEINATWVET,
EEREDES
AERIMBRREZED,. RED-OFELLEETELIIELAHYET,

T CHERRCIESLN,

REEDEE

AFETIL, FTRRO&L S 4R

SEHERAL. BEBRANDBIRLAILERLTVES,

e =
= 9

EREBEXIEREL,

RCXIEZEZESIENLHD5HE

EREXIEREL. BEZESBIRIE

EE AMBORENETESNDEE

AE SN BI5E (AB)

FERPE L F, HBEEVMHRERTHERE SN YIEE GIZ I TERDOBHIERTHHIE))

27002-AN105




IN—Y X b+

EE

L £

b
il

¥

e &

1

AN —5—a7

FTA4NY—5—aF7ZXF— No. 1

FANY—5—aF7XTF— No.2

AN —5—aF7XT— No.3

AN —5—aF7XT7— No. 4

Aovalb—82—dL4

Ao Lb—32—h5—

Ao Lb—32—h5—

$10-¢6 L13

FANY—5—aF7 59k

10

BREAMNR

11

ARVOTF—T

(10mm x 10mm % 300mm)

12

ARVOTF—T

(20mm % 20mm % 300mm)

13

DxvN—3Y

14

PR e Sk R S

15

R—R/\> F#16

16

TANSATREIFHAL

17

1314 7 No. 1

18

1314 7 No. 2

19

/31 7 No. 3

20

oyvy

27002-AN105




IN—Y X b+

EE an H=E i ik *

21 [N FTZXF— No. 1 1

22 |/Nf TRXTFT— No.2 1

23 |\ TRXTF— No.3 1

24 |4 TZXT— No. 4 1

25 |hZ— 2 $16-¢p6 L33
26 |7R—X No. 1 1 665mm R kL — k-45°
27 |7R—ZA No.2 1 695mm X k L— k-45°
28 |7R—A No.3 1 515mm R + L— k-150°
29 |R—ZX No.4 1 465mm R k L— ~-180°
0 |FrA¥Y—RY—T 2 500mm

31 |R—RRXFT— No. 1 1

32 |FR—RRXFT— No.2 1

33 |[R—RRXF— No.3 1

34 | AR—Y— 3 $20-¢6 tb

3% (45T 4 30mmE v F

36 (V527 4 33mmE v F

37 |TL—F 1 30mm x 500mm 2
8 |245vT 5

39 |FrvIHRILE M6 L20 6

40 |k M6 L15 13

27002-AN105




IN—Y X b+

PEL-S &h £ HE 2 K B &
# | W6 L20 6

42 |+ W6 L3O 6

43 |k N6 L4 2

44 | AL+ N6 L50 2

45 |AJL kN6 L6 2

46 |REUARIL K W5 LIS 8

47 |RERILE WA L0 6

48 | FL—rTyw M6 23
19 |FL—rTvir N6 K 16

50 |FL—kTvir W 12
51 |+w bk M 6

52 |h—%r 22 1

53 |F2—7 1

54 | Ry TFvy k 4

55 |Sa4> hiSqT ¢22 1

56 | 752+ vk M 8

57 |75V F vk M6 23

58 |h—= ¢4 1 V>
59 |SaqvriqT ¢4 1

60 |a=HL—i 8

61 |EnftEiaE i xE
62 |ENikEREAE 1

27002-AN105




1. J—ILIN\—YOHEs L

EEZRODHEN, Ny TUYDTA FREWFEMMP LTS,
HRERAEICE CTHERZEITOTSESL,

M7 oF—=AN—FBNLTIEEL, & 1-1-1)

™S

49

-2V FTFUE—HAN—OEATIFARIL MME, TLE Y
yTRIZHYET, (B 1-1-2)
QDA77 8 —(H), RH) #EAMLTLZELY,
(B 1-1-3)
i EANcE
@SV IT—F—hN—FEHNLTLLESZL, (B 1-1-4)
5 TiNcn

-5 27002-AN105



BDRDATS—BRUEIA o h—DHhTS5—%BHNLT
{fEEly,
(& 1-1-5)

G) 7Y rNNUN—=FEHNLTLEELY,

B)R—R A FZERSILTLEESL, (F1-1-6)

Doxvor—200RN LTSN, (®1-1-7)

@)VTF o H—hIN— AL T - AL 4T (BHIE~
75—DHFEF ASSY St L) - E— M2 lL—4
—ZFHS L TLEELY,

(g 1-1-8)

HhI5—

U N
mstg
Y ENCH
\\>
vkﬂww

27002-AN105



QOE—FIHVRFIoOY—ASSYZEHLTLIEELY,
(= 1-1-9)

/
5 TiNcn
2. v FS—YOESTIT
2—1 FAIWNFGATRYF A2 FORUTIT
M ONUIEBFERALT, AMILSAVTRAYF AU RE
E—FIORFz o0 —FHAITTLIESLY,
(X 2-1-1. 2-1-2)
-
f
ahed
DAAILSA VTR YF AL CPEEBARMIFTTLESLY,
(& 2-1-3)

27002-AN105




2—2 FAINY—F—aAF7OmWFIT

(D ROGLEITEAAIN (@ 7) ZBFTLEZSY,
(R 2-2-1, 2-2-2)

I

3 20mm /

. N & 2-2-1
100mm 15mm

QEWICAAIVI—5—aF7 R T—No. 3 ZR{FIFTL

éll\o ( 2_2_3)

- M6 L20 7R)L k X 2

M6 KZETwivy— x4

M6 DS Fykh x2
@AM —Z—aF7RT— No. 1. 2 ZBUFFTTT SN,

(X 2-2-4)

- M6 L15 7K)L + X 8

M6 Ty — X 8

M6 DS TFy bk x 8
BHARTF—IZAoalLb—2—dL, 4122 L—4—5

S—FRfFITTLESL, (B 2-2-4)

A alb—4A2—d4h X 4

Ao alb—a2—h5— X 4

X 2-2-4

G)EMIZAAILY—5—aAFASSYZRFIFTTL &L,

(X 2-2-5)

- M6 L30 7R)L b X 4

M6 RKETY L vy— X 4

M6 DS TFy bk X 4

27002-AN105




@) AANY—F5—aF7RAT— No. 4 ZEUTIFTLFEE0N,

(g 2-2-6)
- M6 L30 ARJL ~ x 2
M6 KET Y r— X2

- 920-96 th AR—H— x 1

$20-¢6 th AR—4—

2—3 AANHY—F—aF7FY FOETIT
(1) AR oF—F (10mm % 10mm % 300mm) .  (20mm x 20mm x 300mm) ZE{FTIFTL =&y, ( 2-3-1)

. 20mm x 20mm A%’ UY°

10 10mm A% U5
ry mm \J/ /
10mm x 10mm 24" '

@QAANY—Z—aF75F Y MIERRETIFFTLZEL,
(R 2-3-2) —
M L10 REVRILE x6 M RE R ]
W F b x 6
M Ty e— x 12

MRS DAL R ES S RREL WSy R ES S RIS
ERfHF T &L,

-9- 27002-AN105




QAAINY—=5—aF7FY FERFIFTLEELY,

(= 2-3-3)
M5 L15 A R%2 >RIL X 4
M TSV FY R X 4

2—4 DXy x—3 0 OEFIT

M *vy FROR—XRZERADESIZhy FLTLESLY,
(g 2-4-1)

Q) EEIA Y ¥—R 94 FIZ1)THhy bLT=
Xy FADKR—R, D342 b1 T P22 #H
T fZEL, (K 2-4-2)
a4 ML T P22 x1
- h— R\ K#16 x 1

_10_

ERfT=ER L L) 30mm
RRETAhHY b

27002-AN105



QMEVAYIY—F oIV Y v—RUTERN L. FY DI+ Y v —R VI ITBUFIFTL

0y, (E2-4-3. 2-4-4)

B NR=T 2= 7 ORDOMEITERMANR (H11) ZRIFTIEZEL, (K 2-4-5, 2-4-6)

=

(®) ) TRFFNIR=T = 7 ORFRIZKRY T
T PERYMF TSN, (B2-4-7)
"Ry TFrvbxa

_11_

1IEm

27002-AN105



6) WNoN—D =TI v v—R2 0 FWMYRFITT

{FEELy, (K2-4-8)
- M6 L15R)L + X 4
MeDy L — X 4

MDNNoN—=D 2= TFZFEHIZMYMSFFTLESN,

8) @ THmMYFIT=YaA > kA T 22, (6) THUTIT
=y Y —a U9 ITh—R G2 ERFIFTE
Ly,

(B 2-4-9)
C h—R 22 X 1
CIR— RN RHE X 2

O HR—RP2IZF 2 —TZEFIFT LIS,
cFa—7J X 1
R4Sy T x2

A0+ v ov— R THR—RZERL TS,
s h—X 4 X 1
s VaA AT o4 x1

A1) 9y v— ROTN—RREFERL TSN,

_12_

2-4-8

2-4-9

27002-AN105




2—5 \2/IN\—DOI
M BEOESIZNIR—FMTLTLESL, (B 2-5-1)

2—64 I T« IR—RADEUTF T
R SR

RAHER

Ay b

-13-

27002-AN105



(1) T L— b+ (30mmx500mmx 2mm) % 55mm 6 #. 90mm 1 £l
YYntTLESNn

(2) 184 TDH S FBIZT LY — b EBRIFFTHEEL,
(Bg 2-6-3~2-6-5)
30m

TLY—bEEZ—ILT—TTEET % LA FTHL

RYET, <
1" AY-MR ; 90mm
i
o
N
25mm(

L

45mm

-14 - 27002-AN105



@HBTF—F A N—LEM AL TLESLY,

(R 2-6-7~2-6-9)
- $16-¢6 L33 5~ x 2

O

@DHTS5—#EHLTLEEL, (K 2-6-10)
(B)s81 TNo.2 (2O T #EFIF, 734 T No. 1, 2 &%
fHALTLZEL, (B 2-6-11,2-6-12)
M6 L20 F vy TRILE X% 3
M6 Ty v— x 3
0y
g

_15_

27002-AN105



O)VFEDNIRTINA T TSy FERD &S ITH VAT,
INDRFINL TEIRA T No. 1 BAFHLAENESIZLT
2L,

(X 2-6-13, 2-6-14)

X 2-6-13
X 2-6-14
(DA FTZAF—No.1 £H 52T (EvF 33mm)
AHLTLIEELY,
(] 2-6-15, 2-6-16)
- M6 L40 R)L + x 1
M6y vw— X 1
M6 75T Fy kX1
VA LAS P
S5 F1IEEYF 30mm & 33mm D) 2FEEEH Y £ D THE
BAHWESIZLTLESLY,
33mm
(8) /184 TAFT—No. 2, 3 Z{RMAALTLEEELY,
(B 2-6-17)
- M6 L50 7RJL + X 1
- M6 L15 R)L + x 2
M6 Ty v— X 2
M6 KDY v—x 1
M6 7S5 TFy k%3
X 2-6-17

-16 - 27002-AN105



DA TRTF—NobdICAv>alLb—F—dL A>al
—A—AS—FEMHF. BRIV 0T (EvF
30mm) [ZfR#AA L TLZELN,

_____________

(g 2-6-18, 2-6-19)

M6 L50 AL b+ x 1
M6 L0 ALk x 1
M6 Ty — X1

“M6RED Y vy—X 1

Moo TFy kx 1
30mm

[

M6 L60. M6 777+- |

W6 L50, K7m4-|

(10) ADERSIIZERAFIR (9 16) ZRAIF, 41 2o l—5—
TL, 41222 Lb—3—H5—(10-¢6L13) ZET
(FTLIEESEL,

(g 2-6-20~2-6-22)

15mm }—Cg

(1) 34 TNo. 3&Y 5 T (Ew F 33mm) Z{r#A L TL

=&y,

(X 2-6-23, 2-6-24)

- M6 L60 7~)L b X 1

M6 Ty — X 1

M6 75T Fyk x1

2-6-24
33mm
—>

_17_

—

2-6-22

27002-AN105




(12)s84 FNo. 3120 5 #mfti+, 784 TNo. 2, 3
#RMEH L TLESL, (B 2-6-25)
M6 L20 ¥y TRk x 3
M6 Ty v — x 3

(INNA TEEKREDT VTSV RERBLEALER
DRI FEFEFF TSN, (BR)

1A TEBBEHTHLTIND ERBI- & YBEEE R4
LET. )

N =
‘I [=]
A WY onN

OEIELERS (M 37 ve7k, 7708 39470 EFHBLAEVE SBRFFTLEE N, FHITE Y1 THKIE
LE=Bma. #AANRNERGRRIZOGALIBNLHY T,

(14) h— R No. 3. 4 £EFFTL &L, (K 2-6-26)
s OZAILV—I)L X4
No.4 (180° )
S R Lo N-m(kef-m) N31£0 —
T=44 (4. 5) 0.3 (150°)
7 K/s1f R

e AZAILY—IVIFR—ADT 4 v T4 VT DERTIF
HICATIERLESW, A=A vIZH oI LLHMSR
. ITNENKSIIZ Ty T o T EREFFTLL SN,
ARERELTR—RAD I v T4 T &#8HHITTL
f2&Ly,

e S — B
‘I [=]
A WY onN

O@FAINY—F—aF ~FANNA TDAL=ZF U FIZ—INT—TEFALLBENTLEEN, T—TH
DCTARERIZA YAHA, DCTAREIET 2NN HY £9,

-18 - 27002-AN105



(15) 774 ¥—R1)—T % 430mm [ZYJEF L THR—RIZET (F
TLZEW, R—A No. 1, 2 ZEEITERFFFTLZELY,
(g 2-6-27)
sOZAILD—IL x4

#af kv Nem(kgf-m)

A AINTAVTEIIYFA MDA VER
T=38(3.9)

s F AL TDLZA E
T=44(4. 5)

VANAR IS

s AZHALY—IEFR—ADT 4 v T 4 T DEET T
BIHATIHERLCESVL, A=F UIZHoh LHMS
BTN EVWKSIC Ty T o T ERFIFTTLLEILY,
o FAFTDRIZIEAAINTA VT RAYF A M, A AN
A TORABHBERBFLTER—RD T4 v T4 VT %5
TS,

/

No. 1 (665mm)

<«— No. 2 (695mm)

aAZ=AhILL—IL

N =X
‘I [=]
A WY OnN

OFAINTAVTRIYFAU L F AN TDAZF VEIZO—ILT—TEFERLAEWNTLIEEL,
F—T7HDCTARERIZAYAH, DCTAKIET 28BN HY £7,
OV avISHYLER—RAD T4 T4 VTBANFHELLEVESEMFITTLEEN, FHICEK
Y7249 T a4V BIBLIEGE. TN RBNRNERGERICOENEZEBNLHY T,

2—7 =k Pal—42—0ONT

(1) HREHDETRY ., F—XEFSHLABVKSITLTR
fFFTL S0, (& 2-7-1)

_19_

27002-AN105




2 —8 HR—RART—DHUFITF
(1) R—RRF—, 25 F(EvF 30m) ZEfFFT<

&L,

(= 2-8-1, 2-8-2)

- M6 L40 RJL + x 1
- M6 L15 7R)L + X 3
M6y — X 4
M6 75T Fy b x 2

- 920-¢6 th AR—H— x2

|t—H‘/“/1I/—'9- — A - — F-227-DIIE Q

2-8-1

)y

$20-¢p6 tbh RR—H—

Q) RAT—LiEMLULBWMIBIZR—RZREL TS,
(X 2-8-3)

@) R T —ICRR DT —7 (20mm x 20mm) Z A& Y £+ T <
EELy,
(Eg 2-8-4)

-20 - 27002-AN105



2—9 AAILHEHH - Bhatk

1) AMILEDFBHIZH—FERE Y FHEEIT A8 0 CIEEEXETLEREE., ALY —S5—aTFIZAAIL
MPREIRELERIC. A—HW—BEOFETHAILERBFITH>TLEEL,

FANY—5—aAT7 &b ETHAUNRRLIEAERTEET . (BRICHEYFITOTREITEREL TS
ZEN)

TAYRAUA—ER LERETI VSV EBBT 3L, Ry T7 v TI—FOFT v s 5o INEMTLE
T

NOIR—ZRIED L THERZITOIN. BTFI VI IV TEETEELT T,

3. /J—ILNN—YDOEmfFIT
1) BS L EFDFEIET., / —<INSA—YORMATETH>TLIEEL,

4 . Bk DFERR

(1) BB EHRICA M ILRENADNEOAHERE L TS,

Q) AERERTFTDHRICLY ., MERTOEBENEACZLTKBYES,

Q) N TELUVHR—ZADNERITELTVD EERNEENFEICKECBLYET., TOLSIHAHEICEDLS
—ERERLTIEEL,

-21- 27002-AN105



_22_

27002-AN105



st TvF - 4—- IR
T418-0192 FEEEL=EIbIL7181
https://www. hks—power. co. jp



DCT COOLER KIT
INSTALLATION MANUAL

Installation must be done by a professional.

Read this manual prior to the installation.
Always have access to this manual as well as a factory service manual.

2 Make sure the vehicle is applicable to this kit.

NAME OF PRODUCT DCT COOLER KIT

PURPOSE AUTOMOBILE PARTS
PART NUMBER 27002-AN105
MANUAL NUMBER E04365-N24022-00
VEHICLE NISSAN GT-R (R35)
ENGINE VR38DETT

MODEL YEAR 2016/07~2019/06
REMARKS [NOTE]

¢ The following parts are required in order to install this kit:
MT Qil (Approximately 2L)

¢ The front bumper inner air ducts must be modified.

¢ The washer pump harness must be extended. (0.5SQ 250mm x 2 are
required.)

¢ The washer fluid volume will be decreased to 1 liter (from 1.5 liters).

¢ The washer level sensor must be removed. (The warning light does not
come on.)

¢ The sound from the factory MT oil pump may be louder.

e Installation tool for the pop nut required.

REVISION OF MANUAL

Rev. Number Date Details
3-3.01 2010/01 1st Edition
3-3.03 2024/04 3 Edition

Published in April, 2024 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)



INDEX

NOTlCE /ATTENT'ON /SAFETY PRECAUT'ONS ............................................ 25
PARTS LlST ............................................................................................. 26
1_ REMOVAL OF FACTORY PARTS ............................................................... 29
2. INSTALLATION OF KIT PARTS
2_1 i Insta”ation Of O|| Line Attachment .......................................................... 31
2_2_ Insta”ation Of O|I Cooler Core ............................................................... 32
2_3' Insta”ation Of O|| Cooler Core DUCt ........................................................ 33
2_4 Insta”ation Of Washer Tank ................................................................... 34
2_5_ Modification Of Bumper ........................................................................ 37
2_6_ Insta”ation Of O|I Pipes ........................................................................ 37
2_7' Modiﬁcations Of Heat Sh|e|d ................................................................. 43
2_8_ Insta”ation Of Hose Bracket .................................................................. 44
2_9_ Ref|”|ng the O|I & O|I Leakage Check ..................................................... 45
3. RElNSTALLATlON OF FACTORY PARTS ..................................................... 45
4_ CONFIRMATION AFTER |NSTALLAT|ON ..................................................... 45
INOTICE

Thank you for purchasing HKS DCT COOLER KIT. This manual assumes that you have and know how to
use the tools and equipment necessary to safely perform service operations on your vehicle. This manual
assumes that you are familiar with typical automotive systems and basic service and repair procedures. Do
not attempt to carry out the operations shown in this manual unless these assumptions are correct. Always
have access to a factory repair manual. To avoid injury, follow the safety precautions contained in the factory

repair manual.

ATTENTION

@ This manual indicates items you need to pay attention to in order to install this product safely and lists

precautions to avoid any possible damage and/or accidents.
This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after

modification and/or dismantling of this product.
This product was designed based on installation onto a specific factory vehicle.
The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

\SAFETY PRECAUTIONS
The following precautions for use of this product are to prevent possible accidents and/or injuries and for
proper use.
WARNING Indicates risk of serious injury and/or possible death.
Indicates risk of damage to people or large-scale damage to property.
CAUTION (Large-scale damage is the damage caused by a product defect.
Ex. Damage to a vehicle, burnout, etc.)

-25- 27002-AN105



PARTS LIST

No. Part Name QTY. Image Description
1 |Qil Cooler Core 1

2 | Oil Cooler Core Bracket #1 1

3 |Oil Cooler Core Bracket #2 1

4 |Oil Cooler Core Bracket #3 1

5 |Oil Cooler Core Bracket #4 1

6 |Rubber Insulator 6

7  |Insulator Collar 5

8 |Insulator Collar 1 OD10-ID6 L13
9 |Oil Cooler Core Duct 1

10 |Air Guide Plate 1

11 |Sponge Tape  (10mmx10mmx300mm) 3

12 |Sponge Tape  (20mmx20mmx300mm) 3

13 |Washer Tank 1

14 |Washer Tank Hose 1

15 |Hose Clamp #16 3

16 |Oil Line Attachment 1

17 |Pipe #1 1

18 |Pipe #2 1

19 |Pipe #3 1

20 |O-Ring 4 S—

_26_

27002-AN105




PARTS LIST

No. Part Name QTY. Image Description

21 |Pipe Bracket #1 1

22 |Pipe Bracket #2 1

23 |Pipe Bracket #3 1

24 |Pipe Bracket #4 1

25 |Collar 2 OD16-ID6 L33
26 |Hose #1 1 665mm Straight-45°
27 |Hose #2 1 695mm Straight-45°
28 |Hose #3 1 515mm Straight-150°
29 |Hose #4 1 465mm Straight-180°
30 |Fire Sleeve 2 500mm

31 |Hose Bracket #1 1

32 |Hose Bracket #2 1

33 |Hose Bracket #3 1

34 | Spacer 3 OD20-ID6 t5
35 |Clamp 4 30mm Pitch
36 |Clamp 4 33mm Pitch
37 |Rubber Sheet 1 30mm x 500mm t2
38 |Tie Wrap 5

39 |Cap Bolt M6 L20 6

40 |Bolt M6 L15 13

_27_

27002-AN105




PARTS LIST

No. Part Name QTY. Image Description
41 |Bolt M6 L20 6

42 |Bolt M6 L30 6

43 |Bolt M6 L40 2

44 |Bolt M6 L50 2

45 |Bolt M6 L60 2

46 |Button Bolt M5 L15 8

47 |Button Bolt M4 L10 6

48 |Flat Washer M6 23
49 |Flat Washer M6 Large Dia. 16

50 |Flat Washer M4 12
51 |Nut M4 6

52 |Hose [D22 1

53 |Tube 1

54 |Pop Nut 4

55 |Joint Pipe OD22 1

56 |Flange Nut M5 8

57 |Flange Nut M6 23

58 |Hose ID4 1 V>
59 |Joint Pipe OD4 1 —D
60 |Conical Seal 8

61 |Installation Manual 1 The book
62 |Instruction Manual 1

_28_

27002-AN105




1. REMOVAL OF FACTORY PARTS

Before beginning removal of the factory parts, disconnect the negative cable from the battery
terminal.

Use this instruction manual and the manufacturer’s service manual as a reference.

(1) Remove the undercover. (Dia.1-1-1)

~\ /

Remove
[Dt44]

NOTE

* The bolts for the undercover are underneath the
rubber caps. (Dia.1-1-2)

(2) Remove the inner fenders (Left and right side).
(Dia.1-1-3)

/!

Remove

(3) Remove the radiator cover. (Dia.1-1-4)

Remove

D1-1-4

=29 - 27002-AN105



(4) Disconnect the G-sensor coupler (Dia. 1-1-5) and the
turn signal couplers (Left and right side).

(5) Remove the front bumper.

(6) Remove the reinforcement. (Dia.1-1-6)

(7) Remove the washer tank. (Dia.1-1-7)

(8) Remove the undercover, mid pipe, and heat shield.
If the factory exhaust system is used, remove the
main muffler section as well. (Dia.1-1-8)

_30_

Coupler

/

QO

\

Remove

Remove

AN

Remove

\Remove

27002-AN105



(9) Remove the heat exchanger assembly. (Dia.1-1-9)

/

Remove

2. INSTALLATION OF KIT PARTS

2-1 Installation of Oil Line Attachment
(1) Assemble the Oil Line Attachment to the heat
exchanger reusing the O-ring. (Dia. 2-1-1, 2-1-2)

O
f

Align

(2) Install the OQil Line Attachment to the vehicle.
(Dia.2-1-3)

-31- 27002-AN105



2-2 Installation of Oil Cooler Core
(1) Drill a 7mm hole as shown in diagrams 2-2-1 and 2-2-2.

| 4 20mm

‘: =|<->
100mm 15mm

(2) Install Oil Cooler Core Bracket #3 to the vehicle.
(Dia. 2-2-3)
* M6 L20 Bolt x 2
+ M6 Large Dia. Washer x 4
- M6 Flange Nut x 2

(3) Install Oil Cooler Core Brackets #1 & #2. (Dia.2-2-4)
* M6 L15 Bolt x 8
* M6 Washer x 8
- M6 Flange Nut x 8

(4) Install the Rubber Insulator and Insulator Collar to
the bracket. (Dia.2-2-4)
- Rubber Insulator x 4
= Insulator Collar x 4

(5) Install the Qil Cooler Core Assembly to the vehicle.
(Dia.2-2-5)
- M6 L30 Bolt x 4
- M6 Large Dia. Washer x 4
- M6 Flange Nut x 4

_32_

After processing

D2-2-3

27002-AN105



(6) Install Oil Cooler Core Bracket#4. (Dia.2-2-6)

+ M6 L30 Bolt x 2
- M6 Large Dia. Washer x 2
- OD20-ID6 t5 Spacer x 1

\

D2-2-6 OD20-ID6 t5 Spacer

2-3 Installation of Oil Cooler Core Duct

(1) Attach the Sponge Tape (10mmx10mmx300mm, 20mmx20mmx300mm). (Dia.2-3-1)

20mmx20mm Sponge Tape
10mmx10mm Sponge Tape

/ A

D2-3-1 10mmx10mm Sponge Tape D2-3-1

(2) Attach the Air Guide Plate to the Oil Cooler Core Duct.

IAir Guide Plate |

(Dia.2-3-2) Button Bolt M4 L10 |
- Button Bolt M4 L10 %6 ]
- Nut M4 x6

- Flat Washer M4 x12

NOTE
Attach the Button Bolt M4 inside the duct and the Nut

M4 outside the duct.

-33- 27002-AN105



(3) Install the Qil Cooler Core Duct. (Dia.2-3-3)
- M5 L15 Button Bolt x 4
- M5 Flange Nut x 4

2-4 Installation of Washer Tank
(1) Cut the hose in the kit as shown.
(Dia.2-4-1)

(2) Attach the Hose and Joint Pipe OD22 in the kit cut
in (1) to the Factory washer tank pipe. (Dia.2-4-2)
» Joint Pipe OD22mm  x1
* Hose Clamp #16  x1

_34_

D2-3-3
30mm from the step
Cut at the dotted line
D2-4-1
D2-4-2

27002-AN105



(3) Remove the washer pump from the genuine washer tank and attach it to the kit's Washer Tank.
(Dia.2-4-3, 2-4-4)

(4) Drill the mounting holes (11mm) at the positions shown in the figure for the bumper fascia.
(Dia.2-4-5, 2-4-6)

[Upper Surface ] D245

(5) Attach the Pop Nut to the mounting hole of the
bumper fascia opened in (4). (Dia.2-4-7)
+ Pop Nut x4

-35- 27002-AN105



(6) Attach the Washer Tank to the bumper fascia. (Dia.2-4-8)
+ Bolt M6 L15 x4
+ Flat Washer M6 x4

(7) Attach the bumper fascia to the vehicle.

(8) Attach the Hose ID22 to the Joint Pipe OD22 attached
at (2) and the washer tank attached at (6). (Dia.2-4-9)
+ Hose ID22 x1
+ Hose Clamp #16  x2

(9) Attach the Tube to the Hose 1D22.
+ Tube x1
« Tie Wrap x2

(10) Extend the washer pump hose.
* Hose ID4 x1
+ Joint pipe OD4  x1

(11)Extend the washer pump harness.

_36_

D2-4-8

D2-4-9

27002-AN105




2-5 Modification of Bumper
(1) Modify the bumper as shown in the diagram 2-5-1.

Cut

2-6 Installation of Oil Lines

Piping layout:

How the piping is routed:

D2-6-2

-37- 27002-AN105



(1) Cut the Rubber Sheet (30mmx500mmx2mm) to 6 x 55mm sheets and 1 x 90mm sheet.

(2) Attach the cut Rubber Sheets to the piping clamps.

(Dia.2-6-3 to 2-6-5)

NOTE

For easier installation, secure the rubber sheets

with tape. <\

30mm

90mm Rubber Sheet
/
e
N
o §

L/

45mm

- 38 - 27002-AN105



(3)Insert the Collar from the top side of the member.
(Dia.2-6-7 to 2-6-9)
- OD16-1D6 L33 Collar x 2

(4) Remove the coupler. (Dia.2-6-10)

(5) Install the O-Rings to Pipe #2; then, temporarily install
Pipes #1 and #2. (Dia.2-6-11, 2-6-12)
* M6 L20 Cap Boltx 3
* M6 Washer x 3

O-Ring

7

_89_

27002-AN105




(6) Bend the factory power steering pipe bracket as shown in
the diagrams below so Pipe #1 does not come in contact
with the power steering pipe. (Dia.2-6-13, 2-6-14)

(7) Temporarily assemble Pipe Bracket #1 and the
33mm pitched clamp. (Dia.2-6-15, 2-6-16)
* M6 L40 Bolt x 1
* M6 Washer x 1
- M6 Flange Nut x1

NOTE
Use the 33mm pitched Clamp.

D2-6-16

(8) Temporarily assemble the Pipe Bracket #2 and #3.
(Dia.2-6-17)
- M6 L50 Bolt x 1
- M6 L15Bolt x 2
- M6 Washer x 2
+ M6 Large Dia. Washer x 1
- M6 Flange Nut x 3

- 40 - 27002-AN105



(9) Install the Rubber Insulator and Insulator Collar to
Pipe Bracket #4; then temporarily assemble the pipe
to the vehicle using the 30mm pitched Clamp.
(Dia.2-6-18, 2-6-19)

+ M6 L50 Bolt x 1
+ M6 L60 Bolt x 1
* M6 Washer x 1
* M6 Large Dia. Washer x 1

* M6 Flange Nut x1
30mm

[

________

_____

| M6 L60 Washer

AN

| M6 L50 L.Dia Washer

(10) Drill a 16mm hole as shown in the diagrams below.
Install the Rubber Insulator and Insulator Collar
(OD10-ID6 L13) to the hole.

(Dia. 2-6-20, 2-6-21, 2-6-22)

(11) Temporarily assemble Pipe #3 and the 33mm
pitched Clamp. (Dia.2-6-23, 2-6-24)
* M6 L60 Bolt x 1
* M6 Washer x 1
- M6 Flange Nut x 1

33mm

[ ——>

_41_

15mm }_Cg ’

27002-AN105



(12) Install the O-Ring to Pipe #3; then temporarily
assemble Pipes #2 and #3. (Dia.2-6-25)
* M6 L20 Cap Bolt x 3
* M6 Washer x 3

(13) Tighten all bolts adjusting clearance between the
pipes and the vehicle. (IMPORTANT)

NOTE
If any part of the piping comes in contact with the
vehicle, it may make noise due to the vibration.

CAUTION

serious accident.

@ Make sure kit parts do not come in contact with any rotating parts such as the drive shaft and/or
propeller shaft when installing. If the piping gets damaged, it can cause an oil leak and/or a

(14) Install Hoses #3 and #4. (Dia.2-6-26)
+ Conical Seal x 4

Tightening Torque N-m(kgf-m)
T=44(4.5)

NOTE

* Use the Conical Seal between each attachment point
of the hose fitting. Place it over the union and tighten
the fitting to prevent it from shifting.

* When tightening the fitting, hold the hexagonal part of
the Qil Cooler Core and Qil Pipes.

f - #4 (180° )
#3 (150° )
D2-6-26
Conical Seal

CAUTION

@® Do not use sealing tapes to the union of the Oil Cooler Core and/or QOil Pipes. If neglected, a
tape may enter into inside the engine that may result in the engine damage.

_42_

27002-AN105



(15) Cut the 2 x Fire Sleeves to 430mm. Install the cut
sleeves to the hoses. Install Hoses #1 and #2 to
the vehicle. (Dia.2-6-27)

» Conical Seal x 4

Tightening Torque N-m(kgf-m)
+ The union of Qil Line Attachment
T=38(3.9)
+ The union of QOil Pipes
T=44(4.5)

NOTE

» Use the Conical Seal between each attachment point
of the hose fitting. Place it over the union and tighten
the fitting to prevent it from shifting.

* When tightening the fitting, hold the hexagonal part of
the Oil Cooler Core and Qil Pipes.

/

#1(665mm)

<«— #2(695mm)

Conical Seal

CAUTION

@® Do not use sealing tapes to the union of the Oil Pipes and/or QOil Line Attachment. If
neglected, a tape may enter into inside the engine that may result in the engine damage.

@ Make sure the transmission bracket does not come in contact with the hose fittings when installing.
Failure to do so may cause an oil leak and/or serious accident.

2-7 Modification of Heat Shield
(1) Cut off the shaded portion in diagram 2-7-1 so the
heat shield does not come in contact with the hoses.

_43_

27002-AN105




2-8 Installation of Hose Bracket
(1) Install the Hose Bracket and Clamp (Pitch 30mm).
(Dia.2-8-1, 2-8-2)
* M6 L40 Bolt x 1
- M6 L15 Bolt x 3
* M6 Washer x 4
- M6 Flange Nut x 2
- OD20-1D6 t5 Spacer x 2

| Heat Shield —Spacer— Bracket

y

20mm-6mm  t5 Spacer
D2-8-2

(2) Adjust the hoses so they do not come in contact with
the Bracket. (Dia.2-8-3)

(3) Attach the Sponge Tape (20mmx20mm) to the Bracket.

(Dia.2-8-4)

_44_

Sponge Tape

27002-AN105



2-9 Refilling the Oil & Oil Leakage Check
(1) Before checking the oil level, warm the engine oil to about 80°C so the thermostat opens and oil
circulates through the oil cooler core. Adjust the oil level referring to the factory service manual.

NOTE

Carefully touch the oil cooler core to make sure oil is circulating. (Make sure not to get burned as the
core can become very hot.)

NOTE

If the engine is started without the front bumper installed, the check light will come on. To avoid this
from happening, temporarily install the bumper, or reset the check light later.

3. REINSTALLATION OF FACTORY PARTS

(1) Reinstall the factory parts using the opposite of the removal procedure.

4. CONFIRMATION AFTER INSTALLATION

(1) On a regular basis, check to make sure oil is not leaking.
(2) After installing this kit, the operating sound of the factory pump may increase slightly.
(3) If any pipe and/or hose come in contact with the vehicle, noise from the engine bay may increase.

- 45 - 27002-AN105



_46_

27002-AN105



HK.S Co,, Ltd.
7181, Kitayama, Fujinomiya, Shizuoka 418-0192 ,Japan
https://www.hks-power.co.jp/en/



